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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon glleith superior facilities in US and Asia, is oofethe
leading independent testing and certification faes providing customers with one-stop shop sewior
Compliance Testing and Global Certifications.

Main Model: Bono 3G YZ700B
Serial Model: Bono 3G YZ700N
To: FCC Part 15 Subpart B Clas@@®:1

In addition totestingandcertification SIEMIC provides initial design reviews andmpliance
managemerthrough out a project. Our extensive experienth @hing Asia Pacific North America,
European, and internationedmpliance requirements, assures the fastest,aosseffective way to attain
regulatory compliance for thgdobal markets

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope

USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety

Hong Kong OFTA , NIST RF/Wireless ,Telecom

Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Was$, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF, Telecom
Canada IC FCB, NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC, (RCB 208) RF , Telecom
Hong Kong OFTA (US002) RF , Telecom
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The purpose of this test programme was to demonstta compliance of the DDM Brands LLC
and model: Bono 3G YZ700B against the current Stulated Standards. The GSM Mobile
Phone has demonstrated compliance with the FCC Patt5 Subpart B Class B: 2011.

EUT Information

EUT GSM Mobile Phone

Description

Main Model . Bono 3G YZ700B

Serial Model . Bono 3G YZ700N
Model: YW50
Input: 100-240 VAC 50/60 Hz 120 mA
Output: 5V DC-500 mA

Input Power

Li-ion Battery:

Model: YB106

3.7 V 1000 mAh

Classification

Per Stipulated : FCC Part 15 Subpart B Class B: 2011
Test Standard
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Report No:
Issue Date:
Page:

Purpose

Compliance testing of GSM Mobile Phone witktipulated standard

Applicant / Client

DDM Brands LLC
1612 NW, 84TH Ave. Miami, Florida, U.S.A 33126

Manufacturer

DDM Brands LLC
1612 NW, 84TH Ave. Miami, Florida, U.S.A 33126

Laboratory performing the
tests

SIEMIC Nanjing (China) Laboratories

NO.2-1,Longcang Dadao, Yuhua Economic Developmenbie,
Nanjing, China

Tel:+86(25)86730128/8673012

Fax:+86(25)86730127%

Email:info@siemic.com

Test report reference number

11070167-FCC-15B

Date EUT received

December 7, 2011

Standard applied

FCC Part 15 Syiart B Class B: 2011

Dates of test

December 20, 2011

No of Units

#1

Equipment Category

Class B Emission Product

Trade Name

YEZZ

RF Operating Frequency (ies)

GSM850 TX : 824.2 ~ 848.8 MHz; RX :869.2 ~ 893.8 MH
WCDMA Band 5 TX: 826.4 MHz ~ 846.6 MHz;
RX:871.4 MHz ~ 891.6 MHz

PCS1900 TX : 1850.2 ~ 1909.8 MHz RX :1930.2 ~ 19881Hz
WCDMA Band 2 TX: 1852.4 MHz ~ 1907.6 MHz;
RX:1932.4 MHz ~ 1987.6 MHZ
Bluetooth: 2402-2480 MHz

Number of Channels

300 CH (PCS1900) and 125 CH (GSM85(
277 CH (WCDMA Band 2) and 100 CH (WCDMA Band 5)
Bluetooth: 79 CH

GSM / GPRS: GMSK

Modulation WCDMA: QPSK
Bluetooth: GFSK
FCCID A4JBONO3GYZ700
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The product was tested in accordance with thevatig specifications.
All testing has been performed according to belavdypct classification:

Class B Emission Product

Test Results Summary
Emissions

Test Standard

Description e Pass / Fail
Class
FCC Part 152%Li?part B Class B AC Line Conducted Emissions See Above Pass
FCC Part 152%Li?part B Class B Radiated Emissions See Above Pass
All measurement uncertainty is not taken into coesition for all presented test result.
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5.1 AC Line Conducted Emissions Test Result

Note:
1. All possible modes of operation were investigatéOnly the 6 worst case emissions measured, ubing
correct CISPR and Average detectors, are repoéichther emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it referghte margin present below the limit line at the ioatar
frequency.
3. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceabtational standards. The uncertainty of the measemé at
a confidence level of approximately 95% (in theecakere distributions are normal), with a coveriagtor
of 2, in the range 9kHz — 30MHz (Average & Quasifds +3.86dB.
4, Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1009mbar
5. Test date : December 20, 2011

Tested By : Peter Cai

Test Result: Pass
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Worst Case:

Mode 1: Charging & Downloading

Test Mode: Power-- Line

Peak Detector Quasi Peak Limit
Average Detector Average Limit
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0.15 1.00 10.00 30.00
Frequency (MHz)
Test Data
Phase Line Plot at 120Vac, 60Hz
Frequency %ZZSI;' Limit Margin Average Limit Margin Factors
(MHz) (dBuV) (dBpv) (dB) (dBpv) (dBpv) (dB) (dB)
4.29 35.13 56.00 -20.87 27.29 46.00 -18.71 10.46
2.18 35.46 56.00 -20.54 29.28 46.00 -16.72 10.20
2.84 36.05 56.00 -19.95 30.67 46.00 -15.33 10.20
3.88 34.10 56.00 -21.90 26.51 46.00 -19.49 10.47
2.42 35.72 56.00 -20.28 30.68 46.00 -15.3p 10.20
0.54 40.05 56.00 -15.95 34.40 46.00Q -11.6PD 10.16




SIEMIC, INC.

Aromseng global markets

Title: “EMC Test Réport for GSM Mob#khone Report No: 11070167-FCC-15B

Main Model: Bono 3G YZ700B .
: i Issue Date: December 23, 2011
Serial Model: Bono 3G YZ700N Page: 11 of 26

To: FCC Part 15 Subpart B Clas@@®:1 .S T T G

Mode 1: Charging & Downloading

Test Mode: Power-- Neutral

Peak Detector Quasi Peak Limit
Average Detector Average Limit
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Test Data
Phase Neutral Plot at 120Vac, 60Hz
Frequency %lé‘:: Limit Margin Average Limit Margin Factors
(MHz) (dBuV) (dBuv) (dB) (dBuv) (dBuv) (dB) (dB)
4.33 34.83 56.00 -21.17 26.61 46.00Q -19.3p 10.45
3.85 34.18 56.00 -21.82 26.52 46.00Q -19.4B8 10.46
0.55 39.94 56.00 -16.06 34.74 46.00Q -11.2p 10.16
2.90 35.76 56.00 -20.24 29.60 46.00Q -16.4D 10.20
2.24 35.38 56.00 -20.62 29.29 46.00Q -16.7]L 10.20
3.99 34.25 56.00 -21.75 26.99 46.00Q -19.01L 10.91
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5.2 Radiated Emissions Test Result

Note:
1. All possible modes of operation were investigatéOnly the 6 worst case emissions measured, ubang
correct CISPR detectors, are reported. All othaissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refergdite margin present below the limit line at the ioatar
frequency.
3. Radiated Emissions Measurement Uncertainty
All test measurements carried out are traceabhational standards. The uncertainty of the measeméist
a confidence level of approximately 95% (in theecasere distributions are normal), with a coverage
factor of 2, in the range 30MHz — 1GHz (QP only @ & 10m) is +5.6dB/-4.5dB (for EUTs < 0.5m X
0.5m X 0.5m).
4. Environmental Conditions Temperature 16°C
Relative Humidity 50%
Atmospheric Pressure 1009mbar
5. Test date : December 20, 2011

Tested By Peter Cai

Test Result: Pass
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Worst Case:

Test Mode:

Mode 1: Charging & Downloading

Below 1GHz
Peak Detector
Cuasi Peak Limit
BO. 0
55,0 =
50.0
45,0 I
£40.0 I
=
g 35.0 |
o 30.0 - ; | -
£ / ‘#‘ | -
E“' 0.0 m(@ ll l\ Nq *
10.0
5.0
EI' EI 1 1 1
30, 0 100.0 1000,
Frequency (MHz)
Test Data
Vertical Polarity Plot at 120Vac, 60Hz
Quasi . . - .
Frequency Peak Azimuth Polarity Height Factors Limit Margin
(MHz) dBS\";‘/m) Zimu (HIV) (cm) (dB) (dBpV/m) (dB)
180.00 30.91 143.00 \Y; 321.00 -31.74 43.5( -12.59
660.00 22.39 218.00 V 172.00 -22.39 46.0( -23.61
959.99 29.18 245.00 \Y; 99.00 -15.23 46.0( -16.82
779.98 28.49 49.00 V 151.00 -16.36 46.00 -17.51
239.99 28.76 299.00 V 113.00 -31.42 46.0( -17.24
76.11 27.84 208.00 V 102.00 -38.03 40.00 -12.16
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Peal. Dekectar
Cuasi Peak Limit

B0.0
E5.0 —
0.0
45,100 f
£40.0 I
=
& 35.0 ' '
w 30.0 L
E 25.0 '
o . | .
B o] M A
& &l "Hm '
15.0 "‘M ; .
10.0 W
5.0
o.0) , ,
30.0 100. 0 1000,
Frequency (MHz)
Test Data
Horizontal Polarity Plot at 120Vac, 60Hz
Quasi . . - .
Frequency Peak Azimuth Polarity(H Height Factors Limit Margin
(MHZ) | dB:\‘;‘/ ) Zimu ) (cm) (dB) (dBpV/m) (dB)
599.98 23.24 16.00 H 372.00 -23.03 46.0( -22.16
719.99 26.05 123.00 H 160.00 -19.23 46.00 -19.95
336.00 35.35 329.00 H 100.00 -29.09 46.00 -10.65
74.25 28.18 182.00 H 250.00 -37.19 40.0( -11.82
306.68 16.36 310.00 H 156.00 -29.63 46.00 -29.64
240.00 32.38 335.00 H 129.00 -31.52 46.00 -13.62

Note: The data above 1 GHz which below 20 dB to the limit was not recorded.
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDU RES

Instrument

Calibration

Date

Calibration

AC Line Conducted Emissions

Due Date

R&S EMI Test Receiver ESPI3 05/25/2011 05/25/2012
Com-Power LISN LI-115 05/25/2011 05/25/2012
A-INFOMW Antenna(1l ~18GHz) JXTXLB-10180 06/02/201[L 06/02/2012
Universal Radio Communication CMU200 02/22/2011 02/22/2012
Tester
Radiated Emissions
Hp Spectrum Analyzer 8563E 01/10/2011 01/10/2012
R&S EMI Receiver ESPI3 05/18/2011 05/18/201p
Antenna (30MHz~2GHz) JB1 05/25/201]L 05/25/2012
ETS-LindgremAntenna(1l ~18GHz) 3115 06/02/2011 06/02/2012
A-INFOMW Antenna(1l ~18GHz) JXTXLB-10180 06/02/201[L 06/02/2012
Horn Antenna (18~40GHz) AH-840 07/23/201j1 07/23201
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hour
Hp Agilent Pre-Amplifier 8447F 05/25/2011 05/25/201
MITEQ Pre-Amplifier(1 ~ 18GHz) AMF-7D-00101800-30{ 05/25/2011 05/25/2012
10P
Universal Radio Communication CMU200 02/22/2011 02/22/2012
Tester
Chamber 3m 04/13/2011 04/13/2012
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| Annex A.ii. AC LINE CONDUCTED EMISSIONS TEST DESCRI PTION

Test Set-up

1. The EUT and supporting equipment were set up inrdemce with the requirements of the standard pota
1.5m x 1m x 0.8m high, non-metallic table, as shawAnnex B

2. The power supply for the EUT was fed through DuH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the Eddt receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered séplrérom another main supply.

Vertical Ground

— Reference Flane Test Receiver
T /
—
- L1
EUT fh\_u o o oo
A0cm 4 _ o oo oo

B0cm
LISN
] | | | | ]|

™

\ Horizontal Ground

Reference Plane

I

Note: 1 Supportunits were connected to second LISH.
2 Both of LISNs (AMMN) are 80cm from EUT and at least B0cm
from other units and other metal planes support units.

For the actual test configuration, please reféeh¢arelated item — Photographs of the Test Cordigaml

Test Method

5.

The EUT was switched on and allowed to warm upstadérmal operating condition.

A scan was made on the NEUTRAL line (for AC maimskarth line (for DC power) over the required
frequency range using an EMI test receiver.

High peaks, relative to the limit line, were thetested.
The EMI test receiver was then tuned to the saldesejuencies and the necessary measurements ritade w
receiver bandwidth setting of 10 KHz. For FCCggshly Quasi-peak measurements were made; while fo

CISPR/EN tests, both Quasi-peak and Average measuis were made.

Steps 2 to 4 were then repeated for the LIVE faeAC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView autonmatgoftware and offers a common user interface for

electromagnetic interference (EMI) measurementss Bbftware is a modern and powerful tool for collitrg and

monitoring EMI test receivers and EMC test systelinguarantees reliable collection, evaluation, dodumentation of
measurement results. Basically, this program willa pre-scan measurement before it proceedsheitfinal measurement.
The pre-scan routine will run the common scan rdmg® 150 kHz to 30 MHz; the program will first dta peak and
average scan on selectable measurement time gndiate After the program complete the pre-sca, gtogram will

perform the Quasi Peak and Average measuremert basthe pre-scan peak data reduction result.
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Sample Calculation Example

At 20 MHz limit = 25QuV = 47.96 dBV

Transducer factor of LISN, pulse limiter & cablsdcat 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI ReceiverG-00 dBuV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 7196 dB below limit
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Annex A.iii. RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range B6MHz to 18" Harmonic, was done in order to minimise radiated
emissions testing time while still maintaining higgmfidence in the test results.

The EUT was placed in the chamber, at a heighbo@it0.8m on a turntable. Its radiated emissicgguency profile was
observed, using a spectrum analyzer /receiverthittappropriate broadband antenna placed 3m awaytfre EUT.
Radiated emissions from the EUT were maximiseclnting the turntable manually, changing the ardepoiarisation
and manipulating the EUT cables while observingitbguency profile on the spectrum analyzer / naei Frequency
points at which maximum emissions occurred, cloegdencies and operating frequencies were thed fat¢he formal
radiated emissions test at the Open Area Tes{GA&S) or 3m EMC chamber.

Test Set-up

1. The EUT and supporting equipment were set @g@ordance with the requirements of the standatdmof a
1.5m X 1.0m X 0.8m high, non-metallic table.

2. The filtered power supply for the EUT and supipgrequipment were tapped from the appropriategs@ockets
located on the turntable.

3. The relevant broadband antenna was set atdheed test distance away from the EUT and supmprti

equipment boundary.

Ant. Tower 1-4m

Variable
3m
EUT& e | /
Support Un&i
—<)—E 7]

B IJ:LI /Turn Table
soen momem
T r

Ground Plane

Test Receiver
\
[e]Ne)

AM'\*‘««_OO

v

For the actual test configuration, please reféhéarelated item — Photographs of the Test Cordigam?2
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Test Method

The following procedure was performed to deterntimemaximum emission axis of EUT:

1. With the receiving antenna is H polarizatiortate the EUT in turns with three orthogonal axeddtermine the axis
of maximum emission.

2. With the receiving antenna is V polarizatiortate the EUT in turns with three orthogonal axeddtermine the axis
of maximum emission.

3. Compare the results derived from above twosst8p, the axis of maximum emission from EUT wasmeined
and the configuration was used to perform the finahsurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure arrifon EUT and make sure that it is in normal figrct

2. For emission frequencies measured below 1 Gigee-acan is performed in a shielded chamber terohéhe the
accurate frequencies of higher emissions will beckbd on a open test site. As the same purposenfisision
frequencies measured above 1 GHz, a pre-scan algerformed with a 1 meter measuring distance bdioal test.

3. For emission frequencies measured below andeab@Hz, set the spectrum analyzer on a 100 kHA avitz
resolution bandwidth respectively for each freqyemeasured in step 2.

4. The search antenna is to be raised and loweredaorange from 1 to 4 meters in horizontally pakd orientation.
Position the highness when the highest value isateld on spectrum analyzer, then change the atientof EUT
on test table over a range from (o 360- with a speed as slow as possible, and keep theutizitmat highest
emission is indicated on the spectrum analyzery Wa antenna position again and record the higredae as a

final reading.
5. Repeat step 4 until all frequencies need to bastred were complete.

6. Repeat step 5 with search antenna in vertidariged orientations.

During the radiated emission test, the Spectrumyxea was set with the following configurations:

Frequency Band (MHZz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the AnteFactor and Cable Factor, and subtracting thplifier Gain (if
any) from the measured reading. For the limit iplyed average value, therefore the peak valudeamansferred to
average value by subtracting the duty factor. Tdedequation with a sample calculation is as ¥adlo

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - AfigplGain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the resttidrequency band, the limit employed must be iqoesk value when
frequencies are below or equal to 1 GHz. And thasugng instrument is set to quasi peak detecturtion.
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EUT TEST CONDITIONS

| Annex B. i.

SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equgmhand details of cables used with the EUT.
Equipment Description

: Cable Description
(Including Brand Name) R Sl Ui 235 (List Length, Type & Purpose)
MS2288 &
Gateway Laptop LXWHF02013951C3CA92200 N/A
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Block Configuration Diagram for AC Line Conducted Emissions

Mode 1: Charging & Downloading

EUT Laptop

Adapter

LISN
120V60Hz

‘_
Wooden table, 80cm above

ground plane
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Block Configuration Diagram for Radiated Emissions
Mode 1: Charging &Downloading Music

Adapter Laptop

Wooden table, 80cm above
<“— ground plane

EUT

3 meter

Receiving Antenna




SIEMIC, INC.

i

kit
Title: Report for GSM MobRhone

TSN EMC Tost Roport Report No: 11070167-FCC-15B
: Issue Date: December 23, 2011
Serial Model: Bono 3G YZ700N Ssue Date: ecemner

Page: 24 of 26
To: FCC Part 15 Subpart B Clas@@®:1 RS T T G

| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUTeisercised during testing.

Description Of Operation

Emissions Testing Charging & Downloading
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